
 

 TEL : 886-3-327-3456 Page Number : An41-54 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 20MHz / CP OFDM / QPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-55 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 40MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

 Channel Power -25.20dBm < -10dBm (Pass) 

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-56 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-57 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 40MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

 Channel Power -24.70dBm < -10dBm (Pass) 

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-58 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-59 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 40MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

 Channel Power -24.24dBm < -10dBm (Pass) 

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-60 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-61 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 40MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

 Channel Power -24.09dBm < -10dBm (Pass) 

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-62 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-63 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 40MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-64 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 40MHz / CP OFDM / QPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-65 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 50MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-66 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 50MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-67 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 50MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-68 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 50MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-69 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 50MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-70 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 50MHz / CP OFDM / QPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-71 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 60MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -20.84dBm < -13dBm (Pass) Channel Power -24.94dBm < -10dBm (Pass) 

  

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-72 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-73 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 60MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -20.12dBm < -13dBm (Pass) Channel Power -23.07dBm < -10dBm (Pass) 

  

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-74 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-75 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 60MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -20.13dBm < -13dBm (Pass) Channel Power -22.85dBm < -10dBm (Pass) 

  

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-76 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-77 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 60MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -20.52dBm < -13dBm (Pass) Channel Power -22.71dBm < -10dBm (Pass) 

  

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-78 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-79 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 60MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -21.63dBm < -13dBm (Pass) Channel Power -25.47dBm < -10dBm (Pass) 

  

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-80 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-81 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 60MHz / CP OFDM / QPSK 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-82 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -24.19dBm < -13dBm (Pass)  

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-83 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-84 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -23.50dBm < -13dBm (Pass)  

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-85 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-86 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -24.39dBm < -13dBm (Pass)  

 

 

 

  



 

 TEL : 886-3-327-3456 Page Number : An41-87 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

  



 

 TEL : 886-3-327-3456 Page Number : An41-88 of 122  

FAX : 886-3-328-4978    

  

  

 

 

FCC RADIO TEST REPORT Report No. : FG022521-02C 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power -23.30dBm < -13dBm (Pass) Channel Power -25.18dBm < -10dBm (Pass) 

  

 

  




